
   

 
 
 
 
 

State Fiscal Year 2018 
Clean Water State Revolving Fund 

Project Information Form Rating Report 
 

   

   

 
 
 
 
 

To find information on your specific system, please press Ctrl + f , and then search for the 
entity’s name or PIF number. If the entity’s name is listed more than once, click the enter 

key to cycle through the other projects. 
 

   

 

 



 

 

Authority:   Alamo      

PIF #: 12241 Program: CWSRF PPL Year: 2018 

Related PIFs:    

Project Name:  Sewer Treatment Project 

Project Type:  POTW Project Phase:  Construction 

Project Description:  The project consists of construction of a new 2.5 MGD mechanical sewer plant to replace outdated lagoon 
[...]
Development, such as vegetated filter strips, bio-retention, rain gardens, or porous pavement? 

  

Sec. 320 - Does the project restore, protect, and enhance coastal natural resources?   

Sec. 320 - Does the project improve water quality?   

Sec. 320 - Does the project enhance public access?   

Sec. 320 - Does the project improve onshore infrastructure and environmental management?   



Sec. 320 - Does the project mitigate erosion and stabilize shorelines?   

Sec. 320 - Does the project educate the public on the importance of coastal natural resources?   

All Proj. - In the past 5 years, has an asset management plan been adopted by the entity’s 
governing body? 

No 0.00 

All Proj. - Is the entity planning to prepare an asset management plan as part of the proposed 
project? 

Yes 1.00 

All Proj. - Has asset management training been administered to the entity’s governing body and 
employees? 

No 0.00 

All Proj. - Does the proposed project address specific targets, goals, or measures in a water 
conservation or drought contingency plan that has been adopted by the entity’s governing body 
within the past 5 years? 

No 0.00 

All Proj. - Does the proposed project address specific goals in a system-wide or plant-wide energy 
assessment, audit, or optimization study that has been conducted within the past three years? 

No 0.00 

All Proj. - Does the proposed project implement elements contained in a state or regional water 
plan, integrated water resource management plan, regional facility plan, regionalization or 
consolidation plan, or TMDL implementation plan? 

No 0.00 

All Proj. - Entity qualifies as a disadvantaged community. No 0.00 

Sec. 212 - Will a majority of the funds being requested from the SRF for the project be used to 
implement measures to reduce the demand for publically owned treatment works capacity through 
water conservation, efficiency, or reuse? 

No 0.00 

Sec. 212 - For a qualified nonprofit, will a majority of the funds being requested from the SRF for 
the project be used to assist owners and operators of small and medium POTWs? 

No 0.00 

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement innovative approaches to manage, reduce, treat, or recapture stormwater or 
subsurface drainage water? 

No 0.00 

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement reuse or recycling wastewater, stormwater, or subsurface drainage water? If yes, 
please explain. 

No 0.00 

       Rating: 1.00 

         
 



 

Authority:   McCamey      

PIF #: 12262 Program: CWSRF PPL Year: 2018 

Related PIFs:    

Project Name:  Emergency Storage Pond Improvements 

Project Type:  POTW Project Phase:  Planning Design & Construction 

Project Description:  The project is to design and construct a storage pond at the City's WWTP. The pond's storage volume is to be 
24.45 acre feet for storage prior to irrigation. The concept of using effluent to irrigate is innovative and KSA may be looking to evaluate 
synthetic pond liners. The City of McCamey is planning to use this loan for the preliminary engineering report, asset management, all 
phases of design, construction administration, project representation, and actual construction cost.  

 

 Start Date Completion 
Date 

Phase Cost  

Planning:   $97,925.00 Green Project:   No 

Acquisition:   $0.00 Green Amount:   $0.00 

Design:   $75,100.00  

Est. 
Construction: 

10/01/2018 11/01/2019 $1,334,800.00  

 

Project Rating:        

Criteria 
 

     Answer Score 

Sec. 212 - Is the work required by a schedule that is imposed by court order, EPA administrative 
order,  TCEQ enforcement order, or participation in SSO Initiative? 

No 0.00 

Sec. 212 - Does the project involve extending service (centralized or alternative system) to 
populated areas of an existing developed community that are not served by a centralized 
collection system? 

No 0.00 

Sec. 212 - Has a public health official found that a nuisance dangerous to public health and safety 
exists resulting from water supply and sanitation problems in the area to be served by the project? 

No 0.00 

Sec. 212 - Is a water body impacted by the proposed project listed in a Watershed Protection Plan 
that is under development or has been accepted by the TCEQ or TSSWCB? 

No 0.00 

Sec. 212 - Will the project include innovative or alternative types of collection or treatment 
technology? 

Yes 15.00 

Sec. 212 - Does the project involve more stringent permit limitations? No 0.00 

Sec. 212 - Does the project result in regionalization?  (See specific criteria) No 0.00 

Sec. 212 - Does the proposed project involve a facility that requires expansion of its hydraulic 
capacity or removal of extraneous flow? 

No 0.00 

Sec. 212 - The proposed project impacts a water body that does not meet applicable water quality 
standards. (refer to water bodies listed as Category 4a, 5a, 5b, or 5c in the latest Watershed 
Action Planning Strategy Table).  

No 0.00 

Sec. 319 - Has a public health official found that a nuisance dangerous to public health and safety 
exists resulting from water supply and sanitation problems in the area to be served by the 
proposed project? 

  

Sec. 319 - Does a threat exist to an aquifer or groundwater that may be impacted by the proposed 
project? 

  

Sec. 319 - Is a water body impacted by the proposed project listed in a Watershed Protection Plan 
that is under development or has been accepted by the TCEQ or TSSWCB? 

  

Sec. 319 - The proposed project impacts a water body that does not meet applicable water quality 
standards. (refer to water bodies listed as Category 4a, 5a, 5b, or 5c in the latest Watershed 
Action Planning Strategy Table).  

  

Sec. 319 - Does the project include stream bank restoration or contain elements of Low Impact 
Development, such as vegetated filter strips, bio-retention, rain gardens, or porous pavement? 

  

Sec. 320 - Does the project restore, protect, and enhance coastal natural resources?   

Sec. 320 - Does the project improve water quality?   

Sec. 320 - Does the project enhance public access?   



Sec. 320 - Does the project improve onshore infrastructure and environmental management?   

Sec. 320 - Does the project mitigate erosion and stabilize shorelines?   

Sec. 320 - Does the project educate the public on the importance of coastal natural resources?   

All Proj. - In the past 5 years, has an asset management plan been adopted by the entity’s 
governing body? 

No 0.00 

All Proj. - Is the entity planning to prepare an asset management plan as part of the proposed 
project? 

No 0.00 

All Proj. - Has asset management training been administered to the entity’s governing body and 
employees? 

No 0.00 

All Proj. - Does the proposed project address specific targets, goals, or measures in a water 
conservation or drought contingency plan that has been adopted by the entity’s governing body 
within the past 5 years? 

No 0.00 

All Proj. - Does the proposed project address specific goals in a system-wide or plant-wide energy 
assessment, audit, or optimization study that has been conducted within the past three years? 

No 0.00 

All Proj. - Does the proposed project implement elements contained in a state or regional water 
plan, integrated water resource management plan, regional facility plan, regionalization or 
consolidation plan, or TMDL implementation plan? 

No 0.00 

All Proj. - Entity qualifies as a disadvantaged community. No 0.00 

Sec. 212 - Will a majority of the funds being requested from the SRF for the project be used to 
implement measures to reduce the demand for publically owned treatment works capacity through 
water conservation, efficiency, or reuse? 

No 0.00 

Sec. 212 - For a qualified nonprofit, will a majority of the funds being requested from the SRF for 
the project be used to assist owners and operators of small and medium POTWs? 

No 0.00 

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement innovative approaches to manage, reduce, treat, or recapture stormwater or 
subsurface drainage water? 

  

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement reuse or recycling wastewater, stormwater, or subsurface drainage water? If yes, 
please explain. 

  

       Rating: 15.00 

         
 



 

Authority:   Pearland      

PIF #: 12263 Program: CWSRF PPL Year: 2018 

Related PIFs:    

Project Name:  John Hargrove WRF Intermediate (10-year) Expansion Project 

Project Type:  POTW Project Phase:  Design & Construction 

Project Description:  The project consists of expanding the John Hargrove Water Reclamation Facility's treatment capacity from 4 
MGD average daily flow to 9 MGD. The expansion includes new influent pumps and force mains; a new headworks structure that 
houses two fine screens and a new grit removal system with bypass channels and flow splitting weirs; rehabilitation of the four existing 
SBRs and construction of four new SBRs, new SBR blowers; four new tertiary filters; two new UV contact channels and UV system; 
two new aerated sludge holding tanks; and a new sludge dewatering building that will house two belt filter presses, polymer system, 
and conveyors. The project includes diverting flow from three service areas and routing the flows to the John Hargrove WRF after the 
expansion. Flows will be diverted from the Longwood WWTF, Southdown WWWTP, and Brazoria County Municipal Utility District No. 
3 WWTF service areas. Ultimately, these three WWTFs will be removed from service. Funding is sought for the design and 
construction phases of the project. It is estimated that the design will require 12 months, and the construction will be completed in 36 
months.  

 

 Start Date Completion 
Date 

Phase Cost  

Planning:   $0.00 Green Project:   No 

Acquisition:   $0.00 Green Amount:   $0.00 

Design:   $7,000,000.00  

Est. 
Construction: 

06/15/2018 06/15/2021 $68,000,000.00  

 

Project Rating:        

Criteria 
 

     Answer Score 

Sec. 212 - Is the work required by a schedule that is imposed by court order, EPA administrative 
order,  TCEQ enforcement order, or participation in SSO Initiative? 

No 0.00 

Sec. 212 - Does the project involve extending service (centralized or alternative system) to 
populated areas of an existing developed community that are not served by a centralized 
collection system? 

No 0.00 

Sec. 212 - Has a public health official found that a nuisance dangerous to public health and safety 
exists resulting from water supply and sanitation problems in the area to be served by the project? 

No 0.00 

Sec. 212 - Is a water body impacted by the proposed project listed in a Watershed Protection Plan 
that is under development or has been accepted by the TCEQ or TSSWCB? 

No 0.00 

Sec. 212 - Will the project include innovative or alternative types of collection or treatment 
technology? 

No 0.00 

Sec. 212 - Does the project involve more stringent permit limitations? No 0.00 

Sec. 212 - Does the project result in regionalization?  (See specific criteria) Yes 10.00 

Sec. 212 - Does the proposed project involve a facility that requires expansion of its hydraulic 
capacity or removal of extraneous flow? 

% permitted 
capacity is ≥ 
90% and proj. 
improves 
problem 

30.00 

Sec. 212 - The proposed project impacts a water body that does not meet applicable water quality 
standards. (refer to water bodies listed as Category 4a, 5a, 5b, or 5c in the latest Watershed 
Action Planning Strategy Table).  

Priority 4a 50.00 

Sec. 319 - Has a public health official found that a nuisance dangerous to public health and safety 
exists resulting from water supply and sanitation problems in the area to be served by the 
proposed project? 

  

Sec. 319 - Does a threat exist to an aquifer or groundwater that may be impacted by the proposed 
project? 

  

Sec. 319 - Is a water body impacted by the proposed project listed in a Watershed Protection Plan 
that is under development or has been accepted by the TCEQ or TSSWCB? 

  

Sec. 319 - The proposed project impacts a water body that does not meet applicable water quality 
standards. (refer to water bodies listed as Category 4a, 5a, 5b, or 5c in the latest Watershed 

  



Action Planning Strategy Table).  

Sec. 319 - Does the project include stream bank restoration or contain elements of Low Impact 
Development, such as vegetated filter strips, bio-retention, rain gardens, or porous pavement? 

  

Sec. 320 - Does the project restore, protect, and enhance coastal natural resources?   

Sec. 320 - Does the project improve water quality?   

Sec. 320 - Does the project enhance public access?   

Sec. 320 - Does the project improve onshore infrastructure and environmental management?   

Sec. 320 - Does the project mitigate erosion and stabilize shorelines?   

Sec. 320 - Does the project educate the public on the importance of coastal natural resources?   

All Proj. - In the past 5 years, has an asset management plan been adopted by the entity’s 
governing body? 

No 0.00 

All Proj. - Is the entity planning to prepare an asset management plan as part of the proposed 
project? 

No 0.00 

All Proj. - Has asset management training been administered to the entity’s governing body and 
employees? 

No 0.00 

All Proj. - Does the proposed project address specific targets, goals, or measures in a water 
conservation or drought contingency plan that has been adopted by the entity’s governing body 
within the past 5 years? 

No 0.00 

All Proj. - Does the proposed project address specific goals in a system-wide or plant-wide energy 
assessment, audit, or optimization study that has been conducted within the past three years? 

No 0.00 

All Proj. - Does the proposed project implement elements contained in a state or regional water 
plan, integrated water resource management plan, regional facility plan, regionalization or 
consolidation plan, or TMDL implementation plan? 

No 0.00 

All Proj. - Entity qualifies as a disadvantaged community. No 0.00 

Sec. 212 - Will a majority of the funds being requested from the SRF for the project be used to 
implement measures to reduce the demand for publically owned treatment works capacity through 
water conservation, efficiency, or reuse? 

No 0.00 

Sec. 212 - For a qualified nonprofit, will a majority of the funds being requested from the SRF for 
the project be used to assist owners and operators of small and medium POTWs? 

No 0.00 

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement innovative approaches to manage, reduce, treat, or recapture stormwater or 
subsurface drainage water? 

No 0.00 

All Proj. - Will a majority of the funds being requested from the SRF for the project be used to 
implement reuse or recycling wastewater, stormwater, or subsurface drainage water? If yes, 
please explain. 

No 0.00 

       Rating: 90.00 

         
 



 

Authority:   Pineland      

PIF #: 12264 Program: CWSRF PPL Year: 2018 

Related PIFs:    

Project Name:  WWTP Improvements 

Project Type:  POTW Project Phase:  Planning Design & Construction 

Project Description:  Proposed project is for Planning and Design of replacement of the City of Pineland's existing WWTP.  The 
existing WWTP has been in operation for approximately 23 years and is reaching the end of its useful life.  The City has also been 
treating industrial wastewater from a nearby industrial facility and improvements are required to continue treatment of municipal and 
industrial wastewater. 

 

 Start Date Completion 
Date 

Phase Cost  

Planning:   $120,000.00 Green Project:   No 

Acquisition:  03/01/2018 $0.00 Green Amount:   $0.00 

Design:   $113,500.00  

Est. 
Construction: 

05/01/2018 10/01/2018 $1,516,500.00  

 

Project Rating:        